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ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2325C

Appendix B. AC Conducted Emission Test Results

Temperature : 19.2~23.3C
Relative Humidity : |49.5~53.6%

Test Engineer : [Louis Chung
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EUT Information
Report NO :
Test Mode :
Test Voltage :
Phase :

100

Level in dBuV
n
4

3N2325
Mode 1
120Vac/60Hz
Line

Full Spectrum

CISPR22-QP LimitatMain Ports

401
g
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| L ¢
20
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0 : —t—+—+—+—+— : ———t : !
150k 300 400500 800 1M 2M 3M 4M EM 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuVv) | (dB) (dB)
0.150000 29.74 56.00 26.26 | L1 OFF 19.9
0.150000 48.62 66.00 17.38 | L1 OFF 19.9
0.156750 29.28 55.63 26.35 | L1 OFF 19.9
0.156750 48.20 65.63 1743 | L1 OFF 19.9
0.179250 24.39 54.52 30.13 | L1 OFF 19.9
0.179250 42.44 64.52 22.08 | L1 OFF 19.9
0.213270 19.93 53.08 33.15 | L1 OFF 19.9
0.213270 35.64 63.08 27.44 | L1 OFF 19.9
0.649500 22.59 46.00 2341 | L1 OFF 19.9
0.649500 26.58 56.00 29.42 | L1 OFF 19.9
2.792130 22.14 46.00 23.86 | L1 OFF 20.0
2.792130 25.95 56.00 30.05 | L1 OFF 20.0




EUT Information
Report NO : 3N2325
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral

Full Spectrum
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Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.150000 30.15 56.00 25.85 | N OFF 19.9
0.150000 48.75 66.00 17.25 | N OFF 19.9
0.186000 25.79 54.21 28.42 | N OFF 19.9
0.186000 41.15 64.21 23.06 | N OFF 19.9
0.226770 21.84 52.57 30.73 | N OFF 19.9
0.226770 35.59 62.57 26.98 | N OFF 19.9
0.441690 20.64 47.03 26.39 | N OFF 19.9
0.441690 25.75 57.03 31.28 | N OFF 19.9
0.555000 19.94 46.00 26.06 | N OFF 19.9
0.555000 25.68 56.00 30.32 | N OFF 19.9
0.681810 21.27 46.00 2473 | N OFF 19.9
0.681810 26.70 56.00 29.30 | N OFF 19.9
2.766570 22.54 46.00 23.46 | N OFF 20.0
2.766570 26.27 56.00 29.73 | N OFF 20.0




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

Appendix C. Radiated Spurious Emission

Test Engineer :

Daniel Lee, Quentin Liu and Bigshow Wang

Temperature : 22.1~22.6°C

Relative Humidity : 55~57%

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

2387.348 52.04 -21.96 74 45.92 27.37 1552 | 36.77 100 306 P H
2386.006 44.58 -9.42 54 38.46 27.37 1552 | 36.77 100 306 A H
* 2412 107.37 - - 101.14 27.45 1555 | 36.77 100 306 P H
* 2412 104.27 - - 98.04 27.45 1555 | 36.77 100 306 A H
H

802.11b
H

CHO1

2389.788 56.36 -17.64 74 50.22 27.38 1553 | 36.77 100 277 P \%

2412MHz
2385.884 45.77 -8.23 54 39.65 27.37 1552 | 36.77 100 277 A \%
* 2412 108.56 - - 102.33 27.45 1555 | 36.77 100 277 P \Y
* 2412 105.49 - - 99.26 27.45 1555 | 36.77 100 277 A \%
\Y
\%
2359.686 50.6 -23.4 74 44.57 27.32 15.49 | 36.78 | 100 335 P H
2388.204 41.32 -12.68 54 35.19 27.38 1552 | 36.77 100 335 A H
* 2437 105.68 - - 99.32 27.55 1558 | 36.77 100 335 P H
* 2437 102.64 - - 96.28 27.55 1558 | 36.77 100 335 A H
2484.645 50.63 -23.37 74 44.02 27.74 15.64 | 36.77 100 335 P H

802.11b
2484.728 40.37 -13.63 54 33.76 27.74 15.64 | 36.77 100 335 A H

CH 06

2387.616 53.79 -20.21 74 47.66 27.38 1552 | 36.77 100 244 P \%

2437MHz
2388.204 42.67 -11.33 54 36.54 27.38 1552 | 36.77 100 244 A \%
* 2437 109.23 - - 102.87 27.55 1558 | 36.77 100 244 P \%
* 2437 106.18 - - 99.82 27.55 1558 | 36.77 100 244 A \%
2487.633 57.61 -16.39 74 50.99 27.75 15.64 | 36.77 100 244 P \%
2484.894 41.97 -12.03 54 35.36 27.74 15.64 | 36.77 100 244 A \%

TEL : 886-3-327-0868 Page Number : C1 of C48

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

* 2462 106.4 - - 99.91 27.65 1561 | 36.77 | 254 | 219 P H
* 2462 103.38 - - 96.89 27.65 1561 | 36.77 | 254 | 219 A H
2488.168 54.78 -19.22 74 48.16 27.75 1564 | 36.77 | 254 | 219 P H
2486.486 42.57 -11.43 54 35.95 27.75 15.64 | 36.77 | 254 | 219 A H
H
802.11b
H
CH 11
* 2462 109.23 - - 102.74 27.65 1561 | 36.77 | 100 245 P \%
2462MHz
* 2462 106.22 - - 99.73 27.65 1561 | 36.77 | 100 245 A \%
2487.82 58.82 -15.18 74 52.2 27.75 15.64 | 36.77 | 100 245 P \Y
2484.978 43.91 -10.09 54 37.3 27.74 15.64 | 36.77 | 100 245 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C2 of C48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2467 107.36 - - 100.84 27.67 15.62 | 36.77 | 361 313 P H
* 2467 104.48 - - 97.96 27.67 1562 | 36.77 | 361 | 313 A H
2484.153 55.71 -18.29 74 49.1 27.74 15.64 | 36.77 | 361 313 P H
2483.517 49.72 -4.28 54 43.12 27.73 15.64 | 36.77 | 361 313 A H
H
802.11b
H
CH 12
* 2467 109.85 - - 103.33 27.67 15.62 | 36.77 | 100 244 P \%
2467MHz
* 2467 106.78 - - 100.26 27.67 15.62 | 36.77 | 100 244 A \%
2483.994 65.29 -8.71 74 58.68 27.74 15.64 | 36.77 | 100 244 P \%
2483.517 51.24 -2.76 54 44.64 27.73 15.64 | 36.77 | 100 244 A \%
\%
\%
* 2472 103.75 - - 97.21 27.69 15.62 | 36.77 | 308 220 P H
* 2472 100.7 - - 94.16 27.69 15.62 | 36.77 | 308 220 A H
2485.552 56.29 -17.71 74 49.68 27.74 15.64 | 36.77 | 308 220 P H
2484.88 49.45 -4.55 54 42.84 27.74 15.64 | 36.77 | 308 220 A H
H
802.11b
H
CH 13
* 2472 107.81 - - 101.27 27.69 15.62 | 36.77 | 100 247 P \%
2472MHz
* 2472 104.65 - - 98.11 27.69 15.62 | 36.77 | 100 247 A \
2486.944 59.29 -14.71 74 52.67 27.75 15.64 | 36.77 | 100 247 P \%
2484.928 51.99 -2.01 54 45.38 27.74 15.64 | 36.77 | 100 247 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C3 of C48
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Report No. : FR3N2325C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 39.15 -34.85 74 56.16 32.24 8.51 57.76 - - P H
H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 39.54 -34.46 74 56.55 32.24 8.51 57.76 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C4 of C48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 39.17 -34.83 74 55.84 32.54 8.56 57.77 - - P H
7311 45.09 -28.91 74 56.67 36.73 10.34 | 58.65 - - P H
H
H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 40.64 -33.36 74 57.31 32.54 8.56 57.77 - - P \%
2437TMHz
7311 45.82 -28.18 74 57.4 36.73 10.34 | 58.65 - - P \%
\%
\
\%
\
\%
\
\%
\%
\
\%
TEL : 886-3-327-0868 Page Number : C5 of C48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 40.06 -33.94 74 56.42 32.82 8.6 57.78 - - P H
7386 43.6 -30.4 74 55.65 36.28 10.38 | 58.71 - - P H
H
H
H
H
H
H
H
H
H
802.11b
H
CH 11
4924 40.02 -33.98 74 56.38 32.82 8.6 57.78 - - P \%
2462MHz
7386 43.48 -30.52 74 55.53 36.28 10.38 | 58.71 - - P \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4934 39.98 -34.02 74 56.29 32.87 8.61 57.79 - - P H
7401 4476 | -29.24 74 56.89 36.2 10.39 | 58.72 - - P | H
H
H
H
H
H
H
H
H
H
802.11b
H
CH 12
4934 39.62 -34.38 74 55.93 32.87 8.61 57.79 - - P \%
2467TMHz
7401 43.78 |-30.22 74 55.91 36.2 10.39 | 58.72 - - P |V
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C7 of C48
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2325C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4944 39.73 -34.27 74 55.98 32.92 8.62 57.79 - - P H
7416 44.21 -29.79 74 56.35 36.17 10.42 | 58.73 - - P
802.11b
CH 13
4944 39.77 -34.23 74 56.02 32.92 8.62 57.79 - - P
2472MHz
7416 44.85 -29.15 74 56.99 36.17 1042 | 58.73 - - P

< I K| K K |K KK KlKKlKklkKjzjxzjx|x|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C8 of C48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2387.348 51.38 -22.62 74 45.26 27.37 15.52 | 36.77 | 397 | 220 P H
2386.982 40.71 -13.29 54 34.59 27.37 15.52 | 36.77 | 397 | 220 A H
* 2412 107.4 - - 101.17 27.45 1555 | 36.77 | 397 | 220 P H
* 2412 104.11 - - 97.88 27.45 1555 | 36.77 | 397 | 220 A H
H
802.11b
H
CHoO1
2336.352 50.52 -23.48 74 44.58 27.27 15.45 | 36.78 | 250 | 289 P \Y
2412MHz
2386.738 41.39 -12.61 54 35.27 27.37 1552 | 36.77 | 250 | 289 A |V
* 2412 108.39 - - 102.16 27.45 15,55 | 36.77 | 250 | 289 P \Y
* 2412 105.27 - - 99.04 27.45 15,55 | 36.77 | 250 | 289 A |V
\Y
\Y
2387.91 50.52 -23.48 74 44.39 27.38 15.52 | 36.77 | 100 | 286 P H
2388.939 40.34 -13.66 54 34.2 27.38 15.53 | 36.77 | 100 | 286 A H
* 2437 109.07 - - 102.71 27.55 15.58 | 36.77 | 100 | 286 P H
* 2437 105.98 - - 99.62 27.55 15.58 | 36.77 | 100 | 286 A H
2488.38 51.55 -22.45 74 44.93 27.75 15.64 | 36.77 | 100 | 286 P H
802.11b
2487.882 41.81 -12.19 54 35.19 27.75 15.64 | 36.77 | 100 | 286 A H
CH 06
2386.293 49.98 -24.02 74 43.86 27.37 15.52 | 36.77 | 311 280 P \Y
2437MHz
2388.939 39.26 -14.74 54 33.12 27.38 1553 | 36.77 | 311 280 A |V
* 2437 102.92 - - 96.56 27.55 15.58 | 36.77 | 311 280 P \Y
* 2437 99.84 - - 93.48 27.55 15.58 | 36.77 | 311 280 A |V
2488.629 50.81 -23.19 74 44.19 27.75 15.64 | 36.77 | 311 280 P \Y
2487.965 40.1 -13.9 54 33.48 27.75 15.64 | 36.77 | 311 280 A |V
TEL : 886-3-327-0868 Page Number : C9 of C48

FAX : 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT

Report No. : FR3N2325C

* 2462 107.77 - - 101.28 27.65 1561 | 36.77 | 400 | 321 P H
* 2462 104.67 - - 98.18 27.65 15.61 | 36.77 | 400 321 A H
2484.514 53.24 -20.76 74 46.63 27.74 1564 | 36.77 | 400 | 321 P H
2483.934 41.15 -12.85 54 34.54 27.74 15.64 | 36.77 | 400 321 A H
H
802.11b
H
CH 11
* 2462 103.88 - - 97.39 27.65 15.61 | 36.77 | 400 301 P \%
2462MHz
* 2462 100.95 - - 94.46 27.65 1561 | 36.77 | 400 | 301 A \%
2488.052 51.75 -22.25 74 45.13 27.75 15.64 | 36.77 | 400 | 301 P \Y
2484.108 40.19 -13.81 54 33.58 27.74 1564 | 36.77 | 400 | 301 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C10 of C48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2467 108.42 - - 101.9 27.67 15.62 | 36.77 | 100 334 P H
* 2467 105.13 - - 98.61 27.67 15.62 | 36.77 | 100 | 334 A H
2483.517 56.41 -17.59 74 49.81 27.73 15.64 | 36.77 | 100 334 P H
2485.69 46.68 -7.32 54 40.07 27.74 15.64 | 36.77 | 100 334 A H
H
802.11b
H
CH 12
* 2467 105.59 - - 99.07 27.67 15.62 | 36.77 | 400 246 P \%
2467MHz
* 2467 102.5 - - 95.98 27.67 15.62 | 36.77 | 400 246 A \Y
2485.584 53.43 -20.57 74 46.82 27.74 15.64 | 36.77 | 400 246 P \%
2485.796 44.34 -9.66 54 37.73 27.74 15.64 | 36.77 | 400 246 A \%
\%
\%
* 2472 108.21 - - 101.67 27.69 15.62 | 36.77 | 100 | 325 P H
* 2472 104.87 - - 98.33 27.69 15.62 | 36.77 | 100 | 325 A H
2483.824 58.4 -15.6 74 51.79 27.74 15.64 | 36.77 | 100 | 325 P H
2485.792 51.54 -2.46 54 44.93 27.74 15.64 | 36.77 | 100 | 325 A H
H
802.11b
H
CH 13
* 2472 104.45 - - 97.91 27.69 15.62 | 36.77 | 354 | 247 P \%
2472MHz
* 2472 101.3 - - 94.76 27.69 15.62 | 36.77 | 354 | 247 A \
2485.696 55.28 -18.72 74 48.67 27.74 15.64 | 36.77 | 354 | 247 P \%
2484.784 48.06 -5.94 54 41.45 27.74 15.64 | 36.77 | 354 | 247 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C11 of C48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)
4824 39.64 -34.36 74 56.65 32.24 8.51 57.76 - - P H
H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 38.98 -35.02 74 55.99 32.24 8.51 57.76 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 38.7 -35.3 74 55.37 32.54 8.56 57.77 - - P H
7311 44.6 -29.4 74 56.18 36.73 10.34 | 58.65 - - P H
H
H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 39 -35 74 55.67 32.54 8.56 57.77 - - P \%
2437TMHz
7311 46.75 -27.25 74 58.33 36.73 10.34 | 58.65 - - P \%
\%
\
\%
\
\%
\
\%
\%
\
\%
TEL : 886-3-327-0868 Page Number : C13 of C48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 40.58 -33.42 74 56.94 32.82 8.6 57.78 - - P H
7386 44.61 -29.39 74 56.66 36.28 10.38 | 58.71 - - P H
H
H
H
H
H
H
H
H
H
802.11b
H
CH 11
4924 40.64 -33.36 74 57 32.82 8.6 57.78 - - P \%
2462MHz
7386 43.94 -30.06 74 55.99 36.28 10.38 | 58.71 - - P \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4934 39.22 -34.78 74 55.53 32.87 8.61 57.79 - - P H
7401 44.24 -29.76 74 56.37 36.2 10.39 | 58.72 - - P H
H
H
H
H
H
H
H
H
H
802.11b
H
CH 12
4934 39.35 | -34.65 74 55.66 32.87 8.61 57.79 - - P |V
2467TMHz
7401 46.18 | -27.82 74 58.31 36.2 10.39 | 58.72 - - P |V
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C15 of C48
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2325C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4944 39.64 -34.36 74 55.89 32.92 8.62 57.79 - - P H
7416 43.5 -30.5 74 55.64 36.17 10.42 | 58.73 - - P
802.11b
CH 13
4944 39.69 -34.31 74 55.94 32.92 8.62 57.79 - - P
2472MHz
7416 44.43 -29.57 74 56.57 36.17 1042 | 58.73 - - P

< I K| K K |K KK KlKKlKklkKjzjxzjx|x|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C16 of C48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.788 69.33 -4.67 74 63.19 27.38 15.53 | 36.77 | 100 | 317 P H
2389.91 51.83 -2.17 54 45.69 27.38 15.53 | 36.77 | 100 | 317 A H
* 2412 113.68 - - 107.45 27.45 1555 | 36.77 | 100 | 317 P H
* 2412 106.16 - - 99.93 27.45 1555 | 36.77 | 100 | 317 A H
H
802.11g
H
CHoO1
2389.178 61.05 -12.95 74 54.91 27.38 15.53 | 36.77 | 100 | 224 P \Y
2412MHz
2388.446 44.54 -9.46 54 38.41 27.38 15.52 | 36.77 | 100 | 224 A |V
* 2412 109.23 - - 103 27.45 15,55 | 36.77 | 100 | 224 P \Y
* 2412 102.08 - - 95.85 27.45 15,55 | 36.77 | 100 | 224 A |V
\Y
\Y
2390 66.77 -7.23 74 60.34 27.38 5.61 36.48 | 100 | 264 P H
2389.91 51.49 -2.51 54 45.06 27.38 5.61 36.48 | 100 | 264 A H
* 2417 114.37 - - 107.82 27.47 5.64 36.48 | 100 | 264 P H
* 2417 107.05 - - 100.5 27.47 5.64 36.48 | 100 | 264 A H
H
802.11g
H
CH 02
2387.958 62.01 -11.99 74 55.59 27.38 5.6 36.48 | 380 | 300 P \Y
2417MHz
2390 47.62 -6.38 54 41.19 27.38 5.61 36.48 | 380 | 300 A |V
* 2417 111.5 - - 104.95 27.47 5.64 36.48 | 380 | 300 P \
* 2417 104.31 - - 97.76 27.47 5.64 36.48 380 300 A \%
\Y
\%
TEL : 886-3-327-0868 Page Number : C17 of C48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

2389.38 54.85 -19.15 74 48.71 27.38 15.53 36.77 100 216 P H
2389.968 40.54 -13.46 54 344 27.38 15.53 36.77 100 216 A H
* 2437 113.56 - - 107.2 27.55 15.58 36.77 100 216 P H
* 2437 106.34 - - 99.98 27.55 15.58 36.77 100 216 A H
2483.981 54.13 -19.87 74 47.52 27.74 15.64 36.77 100 216 P H

802.11g
2483.649 40.36 -13.64 54 33.76 27.73 15.64 36.77 100 216 A H

CH 06
2389.086 54.52 -19.48 74 48.38 27.38 15.53 36.77 100 281 P \%

2437MHz

2389.968 41.09 -12.91 54 34.95 27.38 15.53 36.77 100 281 A \%
* 2437 114.53 - - 108.17 27.55 15.58 36.77 100 281 P \%
* 2437 107.08 - - 100.72 27.55 15.58 36.77 100 281 A \%
2485.89 54.67 -19.33 74 48.06 27.74 15.64 36.77 100 281 P \%
2483.981 40.89 -13.11 54 34.28 27.74 15.64 36.77 100 281 A \%
* 2457 113.44 - - 106.67 27.63 15.61 36.47 100 265 P H
* 2457 106.53 - - 99.76 27.63 15.61 36.47 100 265 A H
2483.62 71.06 -2.94 74 64.15 27.73 15.64 36.46 100 265 P H
2483.5 51.35 -2.65 54 44.44 27.73 15.64 36.46 100 265 A H
H

802.11g
H

CH 10
* 2457 111.89 - - 105.12 27.63 15.61 36.47 400 303 P \Y,

2457MHz
* 2457 104.56 - - 97.79 27.63 15.61 36.47 400 303 A \%
2483.746 70.13 -3.87 74 63.22 27.73 15.64 36.46 400 303 P \Y,
2483.5 50.5 -3.5 54 43.59 27.73 15.64 36.46 400 303 A \%
Vv
\%
TEL : 886-3-327-0868 Page Number : C18 of C48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

* 2462 109.79 - - 103.3 27.65 1561 | 36.77 | 400 | 319 P H
* 2462 101.88 - - 95.39 27.65 15.61 | 36.77 | 400 319 A H
2483.528 68.95 -5.05 74 62.35 27.73 15.64 | 36.77 | 400 | 319 P H
2483.528 50.58 -3.42 54 43.98 27.73 15.64 | 36.77 | 400 319 A H
H
802.11g
H
CH 11
* 2462 111.7 - - 105.21 27.65 1561 | 36.77 | 100 265 P \%
2462MHz
* 2462 104.12 - - 97.63 27.65 1561 | 36.77 | 100 265 A \%
2483.528 69.28 -4.72 74 62.68 27.73 15.64 | 36.77 | 100 265 P \Y
2483.528 51.07 -2.93 54 44.47 27.73 15.64 | 36.77 | 100 265 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C19 of C48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2467 109 - - 102.48 27.67 15.62 | 36.77 | 100 221 P H
* 2467 100.25 - - 93.73 27.67 15.62 | 36.77 | 100 221 A H
2483.623 65.44 -8.56 74 58.84 27.73 15.64 | 36.77 | 100 221 P H
2485.637 47.07 -6.93 54 40.46 27.74 15.64 | 36.77 | 100 221 A H
H
802.11g
H
CH 12
* 2467 107.95 - - 101.43 27.67 15.62 | 36.77 | 140 252 P \%
2467MHz
* 2467 102.05 - - 95.53 27.67 15.62 | 36.77 | 140 252 A \%
2483.888 69.6 -4.4 74 62.99 27.74 15.64 | 36.77 | 140 252 P \%
2483.57 51.42 -2.58 54 44.82 27.73 15.64 | 36.77 | 140 252 A \%
\%
\%
* 2472 102.25 - - 95.71 27.69 15.62 | 36.77 | 100 217 P H
* 2472 94.65 - - 88.11 27.69 15.62 | 36.77 | 100 217 A H
2483.5 64.13 -9.87 74 57.53 27.73 15.64 | 36.77 | 100 217 P H
2483.5 50.18 -3.82 54 43.58 27.73 15.64 | 36.77 | 100 217 A H
H
802.11g
H
CH 13
* 2472 103.79 - - 97.25 27.69 15.62 | 36.77 | 100 262 P \%
2472MHz
* 2472 96.52 - - 89.98 27.69 15.62 | 36.77 | 100 262 A \
2483.5 66.27 -7.73 74 59.67 27.73 15.64 | 36.77 | 100 262 P \%
2483.5 52.24 -1.76 54 45.64 27.73 15.64 | 36.77 | 100 262 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C20 of C48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 39.93 -34.07 74 56.94 32.24 8.51 57.76 - - P H
H
H
H
H
H
H
H
H
H
H
802.11g
H
CHO1
4824 39.11 -34.89 74 56.12 32.24 8.51 57.76 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4834 37.87 -36.13 74 56.22 32.3 8.52 59.17 - - P H
7251 43.67 -30.33 74 56.48 36.65 10.31 | 59.77 - - P H
H
H
H
H
H
H
H
H
H
802.11g
H
CH 02
4834 37.98 | -36.02 74 56.33 323 8.52 59.17 - - P |V
2417TMHz
7251 42.95 -31.05 74 55.76 36.65 10.31 | 59.77 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number 1 C22 of C48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 41.06 -32.94 74 57.73 32.54 8.56 57.77 - - P H
7311 49.94 | -24.06 74 61.52 36.73 10.34 | 58.65 | 400 | 129 P | H
7311 38.25 -15.75 54 49.83 36.73 10.34 | 58.65 | 400 129 A H
H
H
H
H
H
H
H
H
802.11g
H
CH 06
4874 39.57 -34.43 74 56.24 32.54 8.56 57.77 - - P \%
2437TMHz
7311 5251 |-21.49 74 64.09 36.73 10.34 | 58.65 | 293 16 \
7311 40.98 |-13.02 54 52.56 36.73 10.34 | 58.65 | 293 16 AV
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C23 of C48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4914 38.31 -35.69 74 56.15 32.77 8.59 59.2 - - P H
7371 41.88 -32.12 74 55.03 36.37 10.38 59.9 - - P H
H
H
H
H
H
H
H
H
H
802.11g
H
CH 10
4914 38.87 -35.13 74 56.71 32.77 8.59 59.2 - - P \%
2457MHz
7371 43.04 -30.96 74 56.19 36.37 10.38 59.9 - - P \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2325C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 40.77 -33.23 74 57.13 32.82 8.6 57.78 - - P H
7386 45.23 -28.77 74 57.28 36.28 10.38 | 58.71 - - P H
H
H
H
H
H
H
H
H
H
802.11g
H
CH11
4924 39.98 -34.02 74 56.34 32.82 8.6 57.78 - - P \%
2462MHz
7386 50.79 -23.21 74 62.84 36.28 10.38 | 58.71 | 260 14 \%
7386 38.56 -15.44 54 50.61 36.28 10.38 | 58.71 | 260 14 A \Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C25 of C48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)
4934 39.24 -34.76 74 55.55 32.87 8.61 57.79 - - P H
7401 4473 | -29.27 74 56.86 36.2 10.39 | 58.72 - - P | H
H
H
H
H
H
H
H
H
H
802.11g
H
CH 12
4934 39.75 -34.25 74 56.06 32.87 8.61 57.79 - - P \%
2467TMHz
7401 4476 | -29.24 74 56.89 36.2 10.39 | 58.72 - - P |V
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C26 of C48

FAX : 886-3-327-0855
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4944 39.82 -34.18 74 56.07 32.92 8.62 57.79 - - P H
7416 44.24 -29.76 74 56.38 36.17 10.42 | 58.73 - - P
802.11g
CH 13
4944 39.86 -34.14 74 56.11 32.92 8.62 57.79 - - P
2472MHz
7416 44.39 -29.61 74 56.53 36.17 1042 | 58.73 - - P

< I K| K K |K KK KlKKlKklkKjzjxzjx|x|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number 1 C27 of C48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

2.4GHz 2400~2483.5MHz

WIFI 802.11be EHT20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
2389.91 67.76 -6.24 74 61.62 27.38 1553 | 36.77 310 213 P H
2390 52.31 -1.69 54 46.17 27.38 15.53 36.77 310 213 A H
* 2412 113.43 - - 107.2 27.45 15.55 36.77 310 213 P H
* 2412 104.09 - - 97.86 27.45 15.55 36.77 310 213 A H
802.11be H
EHT20 Full H
CHO1 2389.91 68.45 -5.55 74 62.31 27.38 15.53 36.77 157 250 P \%
2412MHz 2390 52.08 | -1.92 54 4594 | 2738 | 1553 | 36.77 | 157 | 250 | A | V
* 2412 111.35 - - 105.12 27.45 15.55 36.77 157 250 P \%
* 2412 103.65 - - 97.42 27.45 15.55 36.77 157 250 A \%
\%
\%
2390 67.86 -6.14 74 61.43 27.38 1553 | 36.48 100 220 P H
2389.422 50.1 -3.9 54 43.67 27.38 15.53 36.48 100 220 A H
* 2417 113.21 - - 106.66 27.47 15.56 36.48 100 220 P H
* 2417 103.95 - - 97.4 27.47 15.56 36.48 100 220 A H
802.11be H
EHT20 Full H
CH 02 2389.91 60.53 -13.47 74 54.1 27.38 15.53 36.48 400 308 P \Y,
2417TMHz 2389.422 45.36 | -8.64 54 3893 | 27.38 | 1553 | 3648 | 400 | 308 | A | V
* 2417 107.34 - - 100.79 27.47 15.56 36.48 400 308 P \Y,
* 2417 97.7 - - 91.15 27.47 15.56 36.48 400 308 A \%
\%
\%
TEL : 886-3-327-0868 Page Number : C28 of C48
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2325C

2387.616 55.59 | -18.41 74 49.46 | 27.38 | 1552 | 36.77 | 297 | 222 | P | H
2389.821 4128 |-12.72 54 35.14 | 27.38 | 1553 | 36.77 | 297 | 222 | A | H
* 2437 112.73 - - 106.37 | 2755 | 1558 | 36.77 | 297 | 222 | P | H
* 2437 104.55 - - 98.19 | 2755 | 1558 | 36.77 | 297 | 222 | A | H
802.11be 2485.807 56.85 |-17.15 74 50.24 | 27.74 | 1564 | 36.77 | 297 | 222 | P | H
EHT20 Full 2483.649 41.1 -12.9 54 34.5 2773 | 1564 | 36.77 | 297 | 222 | A | H
CH 06 2389.233 58.79 |-15.21 74 5265 | 27.38 | 1553 | 36.77 | 150 | 268 | P | V
2437MHz 2389.968 42.26 | -11.74 54 36.12 27.38 | 1553 | 36.77 | 150 | 268 | A | V
* 2437 114.13 . - 107.77 | 2755 | 1558 | 36.77 | 150 | 268 | P | V
* 2437 105.48 - - 99.12 | 2755 | 1558 | 36.77 | 150 | 268 | A | V
2484.728 58.01 |-15.99 74 51.4 27.74 | 1564 | 36.77 | 150 | 268 | P | V
2483.732 41 -13 54 34.4 2773 | 1564 | 36.77 | 150 | 268 | A | V
* 2457 113.87 - - 107.1 | 27.63 | 1561 | 36.47 | 100 | 214 | P | H
* 2457 104.77 . - 98 27.63 | 15.61 | 36.47 | 100 | 214 | A | H
2484.25 7155 | -2.45 74 64.63 | 27.74 | 1564 | 36.46 | 100 | 214 | P | H
24835 51.89 211 54 4498 | 2773 | 1564 | 36.46 | 100 | 214 | A | H
802.11be H
EHT20 Full H
CH 10 * 2457 109.56 - - 102.79 | 27.63 | 15.61 | 36.47 | 400 | 283 | P | V
2457MHz | * 2457 100.25 - - 93.48 27.63 | 15.61 | 36.47 | 400 | 283 | A |V
2483.872 69.87 | -4.13 74 62.95 | 27.74 | 1564 | 36.46 | 400 | 283 | P | V
2483.5 50.91 | -3.09 54 44 2773 | 15.64 | 36.46 | 400 | 283 | A | V
Y%
\Y

TEL : 886-3-327-0868 Page Number 1 C29 of C48
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* 2462 111.57 - - 105.08 27.65 15.61 36.77 323 216 P H
* 2462 102.66 - - 96.17 27.65 15.61 36.77 323 216 A H
2483.702 71.24 -2.76 74 64.64 27.73 15.64 | 36.77 | 323 | 216 P H
2483.586 51.64 -2.36 54 45.04 27.73 15.64 36.77 323 216 A H
802.11be H
EHT20 Full H
CH11 * 2462 111.57 - - 105.08 27.65 15.61 36.77 100 250 P \%
2462MHz |« 2462 101.72 - - 9523 | 27.65 | 1561 | 36.77 | 100 | 250 | A | V
2483.934 67.83 -6.17 74 61.22 27.74 15.64 36.77 100 250 P \%
2483.528 49.2 -4.8 54 42.6 27.73 15.64 | 36.77 | 100 | 250 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C30 of C48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI Note| Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2467 108.25 - - 101.73 27.67 15.62 36.77 300 222 P H
* 2467 99.05 - - 92.53 27.67 15.62 | 36.77 | 300 | 222 A H
2483.517 71.57 -2.43 74 64.97 27.73 15.64 36.77 300 222 P H
2483.729 51.19 -2.81 54 44.59 27.73 15.64 36.77 300 222 A H
802.11be H
EHT20 Full H
CH 12 * 2467 108.84 - - 102.32 27.67 15.62 | 36.77 | 100 | 247 P \Y
2467MHz * 2467 99.74 - - 93.22 27.67 15.62 36.77 100 247 A \Y
2483.57 71.17 -2.83 74 64.57 27.73 15.64 36.77 100 247 P \%
2483.517 50.7 -3.3 54 441 27.73 15.64 36.77 100 247 A \%
\%
\%
* 2472 104.45 - - 97.91 27.69 15.62 36.77 294 221 P H
* 2472 96.37 - - 89.83 27.69 15.62 | 36.77 | 294 | 221 A H
2483.5 70.25 -3.75 74 63.65 27.73 15.64 36.77 294 221 P H
2483.5 52.12 -1.88 54 45.52 27.73 15.64 36.77 294 221 A H
802.11be H
EHT20 Full H
CH 13 * 2472 106.32 - - 99.78 27.69 15.62 36.77 100 246 P \%
2472MHz * 2472 96.67 - - 90.13 27.69 15.62 36.77 100 246 A \Y,
2483.536 70.15 -3.85 74 63.55 27.73 15.64 36.77 100 246 P \%
2483.5 51.51 -2.49 54 4491 27.73 15.64 36.77 100 246 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C31 of C48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

2.4GHz 2400~2483.5MHz

WIFI 802.11 be EHT20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)
4824 38.8 -35.2 74 55.81 32.24 8.51 57.76 - - P H
H
H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CHO1 4824 38.83 -35.17 74 55.84 32.24 8.51 57.76 - - P \%
2412MHz \Y
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C32 of C48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4834 38.15 -35.85 74 56.5 32.3 8.52 59.17 - - P H
7251 44.23 -29.77 74 57.04 36.65 10.31 59.77 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CHO02 4834 38.11 -35.89 74 56.46 32.3 8.52 59.17 - - P \%
2417MHz 7251 43.45 | -30.55 74 56.26 | 36.65 | 10.31 | 59.77 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C33 of C48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) |[(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 40.18 -33.82 74 56.85 32.54 8.56 57.77 - - P H
7311 45.37 -28.63 74 56.95 36.73 10.34 58.65 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 06 4874 39.77 -34.23 74 56.44 32.54 8.56 57.77 - - P \%
2437MHz 7311 4479 | -29.21 74 56.37 | 36.73 | 10.34 | 58.65 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C34 of C48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4914 38.61 -35.39 74 56.45 32.77 8.59 59.2 - - P H
7371 42.5 -31.5 74 55.65 36.37 10.38 59.9 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 10 4914 39.12 -34.88 74 56.96 32.77 8.59 59.2 - - P \%
2457MHz 7371 43.12 | -30.88 74 56.27 | 36.37 | 10.38 | 59.9 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C35 of C48
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4924 39.88 | -34.12 74 56.24 | 32.82 8.6 57.78 - - P
7386 44.42 | -29.58 74 56.47 | 36.28 | 10.38 | 58.71 - - P
802.11be
EHT20 Full
CH11 4924 39.85 | -34.15 74 56.21 | 32.82 8.6 57.78 - - P
2462MHz 7386 4495 |-29.05 74 57 36.28 | 10.38 | 58.71 - - P

< I K| KKK KK KlK KK <K|jz|jxzjxfxjxx|x|xT|xT T | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C36 of C48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4934 39.18 -34.82 74 55.49 32.87 8.61 57.79 - - P H
7401 44.4 -29.6 74 56.53 36.2 10.39 58.72 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH12 4934 39.53 -34.47 74 55.84 32.87 8.61 57.79 - - P \%
2467MHz 7401 4427 | -29.73 74 56.4 36.2 10.39 | 58.72 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number 1 C37 of C48
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
4944 39.6 -34.4 74 55.85 | 32.92 8.62 | 57.79 - - P | H
7416 44.08 | -29.92 74 56.22 | 36.17 | 10.42 | 58.73 - - P
802.11be
EHT20 Full
CH 13 4944 38.7 -35.3 74 54.95 | 32.92 8.62 | 57.79 . . P
2472MHz 7416 43.85 |-30.15 74 55.99 36.17 | 10.42 | 58.73 - - P

< I K| K K |K KK KlKKlKklkKjzjxzjx|x|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C38 of C48
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FCC RADIO TEST REPORT

Report No. : FR3N2325C

2.4GHz 2400~2483.5MHz

WIFI 802.11be EHT20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.178 68.14 -5.86 74 62 27.38 15.53 | 36.77 | 100 | 335 P H
2389.91 49.8 -4.2 54 43.66 27.38 15.53 | 36.77 | 100 | 335 A H
* 2412 117.24 - - 111.01 27.45 1555 | 36.77 | 100 | 335 P H
* 2412 109.9 - - 103.67 27.45 1555 | 36.77 | 100 | 335 A H
802.11be
H
EHT20
H
Partial 26/0
CHO 2389.91 68.98 -5.02 74 62.84 27.38 15.53 | 36.77 | 100 | 287 P \Y
H 01
2389.422 49.01 -4.99 54 42.87 27.38 15.53 | 36.77 | 100 | 287 A |V
2412MHz
* 2412 117.88 - - 111.65 27.45 15,55 | 36.77 | 100 | 287 P \Y
* 2412 110.18 - - 103.95 27.45 15,55 | 36.77 | 100 | 287 A |V
\Y
\Y
* 2462 117.43 - - 110.94 27.65 1561 | 36.77 | 300 | 233 P H
* 2462 108.01 - - 101.52 27.65 15.61 | 36.77 | 300 | 233 A H
2484.862 66.71 -7.29 74 60.1 27.74 15.64 | 36.77 | 300 | 233 P H
2483.934 47.36 -6.64 54 40.75 27.74 1564 | 36.77 | 300 | 233 A H
802.11be
H
EHT20
H
Partial 26/8
* 2462 118.19 - - 111.7 27.65 15.61 | 36.77 | 100 | 246 P \Y
CH 11
* 2462 109.94 - - 103.45 27.65 15.61 | 36.77 | 100 | 246 A |V
2462MHz
2484.224 71.01 -2.99 74 64.4 27.74 15.64 | 36.77 | 100 | 246 P \Y
2484.398 49.64 -4.36 54 43.03 27.74 15.64 | 36.77 | 100 | 246 A |V
\Y
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C39 of C48
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Report No. : FR3N2325C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2467 114.02 - - 107.5 27.67 15.62 | 36.77 | 400 316 P H
* 2467 105.79 - - 99.27 27.67 15.62 | 36.77 | 400 316 A H
2484.398 70.74 -3.26 74 64.13 27.74 15.64 | 36.77 | 400 316 P H
2483.586 48.74 -5.26 54 42.14 27.73 15.64 | 36.77 | 400 316 A H
802.11be
H
EHT20
H
Partial 26/8
* 2467 116.14 - - 109.62 27.67 15.62 | 36.77 100 264 P \%
CH 12
* 2467 107.04 - - 100.52 27.67 15.62 | 36.77 100 264 A \%
2467MHz
2484.572 71.69 -2.31 74 65.08 27.74 15.64 | 36.77 100 264 P \%
2483.644 48.72 -5.28 54 42.12 27.73 15.64 | 36.77 100 264 A \%
\%
\%
* 2472 101.14 - - 94.6 27.69 15.62 | 36.77 100 220 P H
* 2472 92.21 - - 85.67 27.69 15.62 | 36.77 100 220 A H
2483.632 68.81 -5.19 74 62.21 27.73 15.64 | 36.77 100 220 P H
2483.5 51.39 -2.61 54 44.79 27.73 15.64 | 36.77 100 220 A H
802.11be
H
EHT20
H
Partial 26/8
* 2472 100.61 - - 94.07 27.69 15.62 | 36.77 | 338 257 P \%
CH 13
* 2472 90.64 - - 84.1 27.69 15.62 | 36.77 | 338 257 A \Y
2472MHz
2483.5 66.55 -7.45 74 59.95 27.73 15.64 | 36.77 | 338 257 P \%
2483.5 48.11 -5.89 54 41.51 27.73 15.64 | 36.77 | 338 257 A \%
\Y
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C40 of C48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

2.4GHz 2400~2483.5MHz

WIFI 802.11be EHT20 Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|/(HNV)
2387.958 69.42 -4.58 74 63.29 | 27.38 | 1552 | 36.77 | 100 | 336 | P | H
2389.544 50.87 -3.13 54 4473 | 27.38 | 1553 | 36.77 | 100 | 336 | A | H
* 2412 117.15 - - 110.92 | 27.45 | 1555 | 36.77 | 100 | 336 | P | H
802.11be | * 2412 109.2 - - 102.97 | 27.45 | 1555 | 36.77 | 100 | 336 | A | H
EHT20 H
Partial H
52/37 2387.714 69.67 -4.33 74 63.54 | 27.38 | 1552 | 36.77 | 100 | 257 | P | V
CHO1 2387.714 51.27 -2.73 54 45.14 27.38 | 1552 | 36.77 | 100 | 257 | A | V
2412MHz | « 2412 118.09 - - 111.86 | 27.45 | 1555 | 36.77 | 100 | 257 | P | V
* 2412 110.38 . - 104.15 | 27.45 | 1555 | 36.77 | 100 | 257 | A | V
Y
\Y
* 2462 114.65 - - 108.16 | 27.65 | 1561 | 36.77 | 321 | 242 | P | H
* 2462 105.25 - - 98.76 | 2765 | 1561 | 36.77 | 321 | 242 | A | H
2483.528 69.98 | -4.02 74 63.38 | 27.73 | 1564 | 36.77 | 321 | 242 | P | H
802.11be 2485.674 48.63 | -5.37 54 42.02 | 2774 | 1564 | 36.77 | 321 | 242 | A | H
EHT20 H
Partial H
52/40 * 2462 116.75 - - 110.26 | 27.65 | 1561 | 36.77 | 100 | 248 | P | V
CH11 * 2462 107.35 - - 100.86 | 27.65 | 1561 | 36.77 | 100 | 248 | A | V
2462MHz 2486.37 71.34 | -2.66 74 64.72 | 27.75 | 1564 | 36.77 | 100 | 248 | P | V
2483.528 49.7 -4.3 54 43.1 27.73 | 1564 | 36.77 | 100 | 248 | A | V
Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C41 of C48
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2467 113.64 - - 107.12 27.67 15.62 36.77 400 324 P H
* 2467 103.54 - - 97.02 27.67 15.62 | 36.77 | 400 | 324 A | H
2483.934 71.97 -2.03 74 65.36 27.74 15.64 36.77 400 324 P H
802.11be 2483.586 49.53 | -4.47 54 42.93 | 2773 | 1564 | 36.77 | 400 | 324 | A | H
EHT20 H
Partial H
52/40 * 2467 114.94 - - 108.42 27.67 15.62 36.77 100 281 P \%
CH12 * 2467 105.37 - - 98.85 27.67 15.62 36.77 100 281 A \%
2467MHz 2483.992 7056 | -3.44 74 6395 | 27.74 | 1564 | 3677 | 100 | 281 | P | V
2483.528 51.31 -2.69 54 4471 27.73 15.64 36.77 100 281 A \%
\%
\%
* 2472 103.93 - - 97.39 27.69 15.62 36.77 286 227 P H
* 2472 93.18 - - 86.64 27.69 15.62 | 36.77 | 286 | 227 A | H
2483.536 68.8 -5.2 74 62.2 27.73 15.64 36.77 286 227 P H
802.11be 2483.5 51.48 | -2.52 54 4488 | 27.73 | 1564 | 36.77 | 286 | 227 | A | H
EHT20 H
Partial H
52/40 * 2472 101.19 - - 94.65 27.69 15.62 36.77 100 284 P \%
CH 13 * 2472 93.31 - - 86.77 27.69 15.62 36.77 100 284 A Vv
2472MHz 24835 68.18 | -5.82 74 6158 | 27.73 | 1564 | 36.77 | 100 | 284 | P | V
2483.5 50.75 -3.25 54 44.15 27.73 15.64 36.77 100 284 A \%
Vv
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C42 of C48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

2.4GHz 2400~2483.5MHz

WIFI 802.11be EHT20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (PIA)|(HIV)
2389.788 68.16 | -5.84 74 62.02 | 27.38 | 1553 | 36.77 | 100 | 337 | P | H
2389.544 51.45 | -2.55 54 4531 | 27.38 | 1553 | 36.77 | 100 | 337 | A | H
2412 114.44 - - 108.21 | 27.45 | 1555 | 36.77 | 100 | 337 | P | H
802.11be 2412 106.72 - - 100.49 | 27.45 | 1555 | 36.77 | 100 | 337 | A | H
EHT20 H
Partial H
106/53 2390 67.74 | -6.26 74 61.6 27.38 | 1553 | 36.77 | 181 | 254 | P | V
CHO1 2389.788 50.01 -3.99 54 43.87 27.38 | 1553 | 36.77 | 181 | 254 | A | V
2412MHz 2412 116.27 - - 110.04 | 27.45 | 1555 | 36.77 | 181 | 254 | P | V
2412 107.31 . - 101.08 | 27.45 | 1555 | 36.77 | 181 | 254 | A | V
Y
\Y
2462 112.8 - - 106.31 | 27.65 | 1561 | 36.77 | 100 | 222 | P | H
2462 103.42 - - 96.93 | 27.65 | 1561 | 36.77 | 100 | 222 | A | H
2484.862 67.39 | -6.61 74 60.78 | 27.74 | 1564 | 36.77 | 100 | 222 | P | H
802.11be 2484.34 47.07 -6.93 54 40.46 | 27.74 | 1564 | 36.77 | 100 | 222 | A | H
EHT20 H
Partial H
106/54 2462 114.83 - - 108.34 | 27.65 | 15.61 | 36.77 | 100 | 245 | P | V
CH11 2462 105.8 - - 99.31 27.65 | 15.61 | 36.77 | 100 | 245 | A | V
2462MHz 2484.34 71.02 | -2.98 74 64.41 | 27.74 | 1564 | 3677 | 100 | 245 | P | V
2483.528 50.47 -3.53 54 4387 | 2773 | 15.64 | 36.77 | 100 | 245 | A | V
Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C43 of C48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2467 109.72 - - 103.2 27.67 15.62 36.77 300 217 P H
* 2467 100.63 - - 94.11 27.67 15.62 | 36.77 | 300 | 217 A | H
2483.876 66.99 -7.01 74 60.38 27.74 15.64 36.77 300 217 P H
802.11be 2483.528 48.56 | -5.44 54 41.96 | 2773 | 1564 | 3677 | 300 | 217 | A | H
EHT20 H
Partial H
106/54 * 2467 111.98 - - 105.46 27.67 15.62 36.77 100 257 P \%
CH 12 * 2467 103.61 - - 97.09 27.67 15.62 36.77 100 257 A \%
2467MHz 2483.586 69.34 | -4.66 74 62.74 | 27.73 | 1564 | 36.77 | 100 | 257 | P | V
2483.528 50.79 -3.21 54 44.19 27.73 15.64 36.77 100 257 A \%
\%
\%
* 2472 102.74 - - 96.2 27.69 15.62 36.77 291 231 P H
* 2472 93.82 - - 87.28 27.69 15.62 | 36.77 | 291 | 231 A | H
2483.5 69.2 -4.8 74 62.6 27.73 15.64 36.77 291 231 P H
802.11be 2483.5 52 -2 54 454 | 2773 | 1564 | 3677 | 291 | 231 | A | H
EHT20 H
Partial H
106/54 * 2472 102.44 - - 95.9 27.69 15.62 36.77 236 285 P \%
CH 13 * 2472 93.31 - - 86.77 27.69 15.62 36.77 236 285 A \Y,
2472MHz 2483.632 67.64 | -6.36 74 61.04 | 2773 | 1564 | 3677 | 236 | 285 | P | V
2483.5 50.81 -3.19 54 44.21 27.73 15.64 36.77 236 285 A \%
Vv
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C44 of C48
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Emission above 18GHz

2.4GHz WIFI 802.11g (SHF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
39884 49.33 -24.67 74 60.94 44.66 -0.23 | 56.04 - - P
2.4GHz
802.11g
39753.5 48.24 -25.76 74 60.11 44.58 -0.25 56.2 - - P
SHF

< I KK KKK KKK KK <Kjrjjxjxjxxjxx|xT T | T | T

1. No other spurious found.

2. All results are PASS against limit line.

Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number 1 C45 of C48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
31.26 25.6 -14.4 40 33.02 24.17 0.73 32.32 - - P H
99.48 29.71 -13.79 43.5 44.99 15.78 131 32.37 - - P H
159.06 23.75 -19.75 43.5 37.99 16.46 1.67 32.37 - - P H
176.7 23.2 -20.3 43.5 38.6 15.18 1.79 32.37 - - P H
500.8 26.01 | -19.99 46 32.12 23.58 2.69 32.38 - - P H
859.2 30.44 |-15.56 46 30.4 28.29 35 31.75 - - P H
H
H
H
H
H
2.4GHz
H
802.11g
L 30 26.2 -13.8 40 33.23 24.64 0.72 32.39 - - P \%
65.46 2431 -15.69 40 43.54 12.12 1.07 32.42 - - P Vv
97.14 25.97 -17.53 43.5 41.5 15.59 1.3 32.42 - - P \%
178.14 26.72 -16.78 43.5 42.23 15.08 1.81 324 - - P \%
761.6 29.66 -16.34 46 30.9 27.63 3.31 32.18 - - P \Y,
872.8 30.98 -15.02 46 30.78 28.32 3.53 31.65 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR3N2325C

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number 1 C47 of C48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
3 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuVv/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBpV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-0868 Page Number : C48 of C48
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

Appendix D. Radiated Spurious Emission Plots

Temperature : 22.1~22.6°C

Test Engineer : Daniel Lee, Quentin Liu and Bigshow Wang
Relative Humidity : 55~57%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : D1 of D131
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

3 Horizontal Fundamental

sod
100.0) P 1000}
wd /
ooy f oo PERKCTA]
509 50.0) S I BRI b 1
s
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL
Ao To0D000ks VW Sams Conke s W e REATo0000k s T 200 D00k Wty
Peak
100.0| {/\\ 100.0|
wd
/
0.0 f ~ 60|
s e AN
40.0) Y e e S i ,,,‘,J
s
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL
B IOGH 00K VB aoI0%n Sertats

: RBW:1000.000KH2 VBW:0.010KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
110.0f 10,0 *
—~
90.0| // 90.0|
809 { 809 PRl
m o
500 = 0.0 b A S e
-
Site : 03CH15-HY Site. 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition PEAK_74 3m 9120D_02294_230630 VERTICAL
NI VEMS560005K e T A RoWI0an000kts T 3060000k s WALt
s ]
.
609 600 AVG 54
sn0) ; / s0q T
/ =
" o |
:03CH15-HY : 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition 1 AV6_54 3m 9120D_02294_230630 VERTICAL
RBVIOCO 000K VB 102 STt ROWAOOR000R VWO TOR 2 SMTAte
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
90.0| \ 90.0|
00 \ sl PEAK 74
700 \1 00|
. -
g M [
]
Site : 03CH15-HY Site. 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL
IO VEMS560005K e T A oW 0000001 TBWE3060 000k e ST ot
s i
900 A s0q]
609 600 AVG 54
o i) i
.
109 A Y S — N
Site :03CH15-HY Site. : 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL
RO NS VWO b10G 2 ST A RO 0 VM OOkt SWT e
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH06 2437MHz - R

3 Horizontal Fundamental

Date: 20240120

\ PEAK_BE 74
700 \

400)

300

209

109

a7 2430, 0. 2450 260, 2470 0. 24, 2500
Froquency (1Hz)

Site +03CHIS-HY
Condition +PEAK_BE_74 3m 91200_02294_230630 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20240120

80.0| \

70.0| ‘\

60 A

s00) v pi
SN
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400 I
300
200
109
a7 2430, 0. 2450 260, 2470 20 24, 2500
Frequency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH06 2437MHz - L

Vertical

Fundamental

1000 /\
s00) /

700

00l

500

1 (@BuVim) Date: 20240120

7
et S 0
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

.
Site :03CHI5-HY Site 03CHI5-HY
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o Toabbom e sowseeatzons s s ts o0 b00k s et saamon e Ao
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH06 2437MHz - R

3 Vertical Fundamental

Date: 20240120

o ! A\
\
aepake R CS TS 51

a7 2430, 0. 2450 260, 2470 0. 24, 2500
Froquency (1Hz)
Site +03CHIS-HY
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Fundamental

1 (@BuVim)

Date: 20240119

) (@Buvim)

Avg.
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200 200
100 100
w7 2. Za60. 0 Zag0. 756, 700 G0 00 00 06 1600 700 200 206 700, 300
Froquency (i) Froquency (iH:)
Site : 03CH15-HY Site. 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL
< RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) Buvim) Date: 20240119 ) @guvim) Date: 20240119
1300 1300
1200 1200
1100 ol
1000 — 1000
" //V .
800 / 400
600 W AV AVG_BE 54| G 54
400 R X e St |
300 300
200 200
100 100
TR T 0. B0 a0, 76, 00 G0 W00 00 00 1600 700 B0 06 Zi0o. 0
Froquency (i) Froquency (H:)
: 03CH15-HY : 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition

© AV6_54 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) @Bovim) Date: 20240119 J @suvm) Date: 20240119
1300 1300
1200 1200
110.0f 10,0 1
1000 //v\\ 1000]
900 S N 904
s / \ — s0d veAic T
09 \/ \ 700
509 W Ny 1 60
o miretcmtie
504 bt - 509
109 404
209 204
200 20
100 10
T T 7450, 275, 7950, 7350 7500 oo o0 10 oo 1o 7o B 2506 2700 00
Frodquancy (i) Frequency (Hz)
Site : 03CH15-HY Site. 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition PEAK_74 3m 9120D_02294_230630 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) oate: 20240119 J @Bavm) Date: 20240119
1300 1300
1200 1200
1100 o)
100.0| 7 /\F\\\ 100.0{
309 504
\
309 N 50|
70 \ 70d
609 o e B s0g A5
500 — s00] f
~ ] ——
10 — | ! —— NS SR S
209 204
209 200
100 10
2 3460, 375 7480 7150 7500 oo o0 w0 oo 1o o B 206 2700 0
Fredquency () Frequency (MHa)
Site :03CH15-HY Site. : 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition

* AV6_54 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH12 2467MHz

Horizontal

Fundamental

1 (@BuVim)

Date: 2024.01.20

) @Bu

Date: 20240120

Avg.

AVG_BE_54]

AN

Site
Condition

2460, 270, 2480, 2480,
Frequency (Hz)

+03CHI5-HY

: AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

.
1009 T 1000]
s00 B S
e~ S=
50| N— 0.0 i A i A i e |
09
F— Troaoncy iy
Site : 03CH15-HY Site. 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL
RBWI000.000KHz VBW-3000.000KHz SWTAuto RW:I000000KHz VBW3000.000KHz SWTAuto
Peak
1000) e R 1000
900 A~ AN 00|
/[ N

100
000 300 1500 700, 1s00. 2100 2300 2600,  Z700. 0
Frquency (MHz)
Site £ 03CHI5-HY
Condition

© AV6_54 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH12 2467MHz

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) (@Buvim) Date:2024.01.20 ) @wuvim) Date: 2024.01.20
1300 1304)
1200 1200)
110 — 04| 1
1000 / T~ 1000
900) \ 904
80.0) / 80.0/
A‘\/ N PEAK BE 74 PEAK 74
700 \ T 700
S0l 600
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400 400
300 304
200 20|
100 104
T 760 zam. za0. 50, 0 G0 00 900 ob 900 Zio0 200 2600 200, 300
Frequency (HH:) Frequency (Hz)
Site : 03CH15-HY Site. 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition PEAK_74 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) (@Bvim) Date: 2024.01.20 ) (@Bavim) Date: 2024.01.20
1300 1304
1200 1200)
1100 1100 +
1000  — ‘”\V 1000]
900 /" . 904
s00) / N 804
700 / \\ 70.0/
609 ﬂ AVG_BE 54| 60| AVG_54
50 504
= R o R O A A o
300 304
200 200
100 100
T py . 7. 50, 0 G0 w00 900 0b a0 Zi00  Zi00 2600 200, 0
Frequency (HHr) Frequency (Hz)
Site : 03CH15-HY Site. : 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition : AV6_54 3m 9120D0_02294_230630 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

Horizontal

Fundamental

1 (@BuVim)

Avg.

+RBW:

:1000.000KHz VBW:0.010KHz SWT:Auto

Date:2024.01.20 ) (@Buvim) Date: 20240120
1300 1300
1200 1200
109 0] .
1000 1000
909 /V\ \ 509
9 PEAK BE 14 w09 PERK 74
700 709
w0l il N 604
sagfht= T R — SO0 e I B H
09 40q)
300 300
200 200
100 100
5T e DG 2S48 2475 27T ZAG 7406 249, 249 2497.2500 G0 00 00 06 1600 700 200 206 Zi00. 300
Froquency (ike) Froquency (HHz)
site < 03CHIS-HY site 03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 91200_02294_230630 HORIZONTAL
< RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) Buvim) Date:2024.01.20 ) @guvim) Date: 20240120
1300 1300
1200 1200
1100 ol
1000 TR 1000
900) | \\ 900
800 / 400
700 4 \ 00|
s00) el 500
100 A 404 N ———]
300 300
200 200
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5T e GBS A 2475 BT 4G A 240, 249 207250 G0 W00 00 00 600 700 B0 200 Zi00. 0
Froquency (Hr) Froquency (WHz)
$03CHIS-HY +03CHIS-HY
Condition + AVG_BE_54 3m 9120D_02294_230630 HORTZONTAL Condition

© AV6_54 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
B
1000 / \ 1000
p
o ]
70,0 Iy 70.0/
woy Lo/ 1 B,
s S o O NN A ST P
s
Site :03CHI5-HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition PEAK_74 3m 9120D_02294_230630 VERTICAL
Ao T005 000K VoW Seco 0kes WA Ao To00000ks Vot 3000 00041z SMT At
100.0| /\/\ 1000
o L
/
1
w
soo LAt/ ==
40,0 | An.r)—__.,_._,fh.\___..—._,———d“—"'m =
:03CHI5-HY Site 1 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition 1 AV6_54 3m 9120D_02294_230630 VERTICAL
N NS R

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

3 Horizontal Vertical

Date: 2024-01.20 el (9B

im) Date: 20240120
1300 1300]
1200 1200
1109 100
1009 100.0]
90.0) 900
800 PEAK 74| £00)
700 700
600 AVG 54, coq) AVG 541
500) e — = 500 e —
e T — e i
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000 5000 000 10000, 12000. 12000, 16000 18000 000 6000, 8000, 10000, 12000, 14000, 6000 18
Frequency (MHz) Frequency (MHz)
Site +03CHI5-HY Site 03CHI5-HY
Condition +PEAK_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 9120D_02294_230630 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Vertical

17.7G
~18G
Avg

)
£ 03CHI5-HY

Condition : AV6_54 3m 9120D_02294_230630 HORTZONTAL

b
600 AVG 54 600 VG 54
o
]
T S T TS 5 TS T TS R S T 5 S 0
Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 91200_02294_230630 VERTICAL
14.47G
~14.5G
Avg.
b
p
609 AVG 54 600 VG54
o
B e e e I M| R e e e RN B
ey

7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000
Frquency (MHz)
£ 03CHI5-HY

Condition : AV6_54 3m 9120D_02294_230630 VERTICAL

TEL:

FAX

886-3-327-0868
886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH06 2437MHz

3 Horizontal Vertical

p

209 PEAK 74 809 PEAK 74
609 V6 5] 609 AVG 54
o ——— — s =
40.0) wir 40.0}xi R

Site : 03CH15-HY Site. 03CHI5-HY

Condition : PEAK_74 3m 9120D_02294_230630 HORIZONTAL Condition

PEAK_74 3m 9120D_02294_230630 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH06 2437MHz

3 Horizontal Vertical

b
600 AVG 54 600 VG 54
o
]
T S T TS 5 TS T TS R S T 5 S 0
Site :03CH15- Site. 03CHI5-HY
Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 91200_02294_230630 VERTICAL
14.47G
~14.5G
Avg.
b
p
609 AVG 54 600 VG54
o
400 = SR S R e . N e s | B e e e S
:03CH15-HY Site. : 03CHI5-HY
Condition : AV6_54 3m 91200_02294_230630 HORIZONTAL

Condition : AV6_54 3m 9120D_02294_230630 VERTICAL

17.7G
~18G
Avg

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

3 Horizontal Vertical

Date: 20240120 J Date: 20240120
1300 1300
1200 1200
100 104
1000 1004
909 s0q|
w09 PEAK 74 a0 PEAK 74
109 700
60g e g s 54
509 e — S L 500 - ——— pre
PR e e B R —— g
00l Py
209 200
200 20
100 10
w00 oo w00 oo 1o faoon  feoos 7000 000 G0 soto  fos _ aon  Toos 16000 7m0
Froauency () requency (MHi)
site £03CHI5-HY Site 03CHIS-HY
Condition :PEAK_74 3m 91200_02294_230630 HORTZONTAL Condition

PEAK_74 3m 9120D_02294_230630 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Vertical

17.7G
~18G
Avg

Condition

£ 03CHI5-HY
: AV6_54 3m 9120D_02294_230630 HORTZONTAL

b
600 AVG 54 600 VG 54
o
]
T S T TS 5 TS T TS R S T 5 S 0
Site : 03CH15-HY ite. 03CHI5-HY
Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 91200_02294_230630 VERTICAL
14.47G
~14.5G
Avg.
b
p
609 AVG 600 VG54
o
B R R e e e RN B R e e e e e
ey :

requoncy (I
£ 03CHI5-HY

Condition : AV6_54 3m 9120D_02294_230630 VERTICAL

TEL:

FAX

886-3-327-0868
886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH12 2467MHz

3 Horizontal Vertical

py

209 PEAK 74 809 PEAK 74
609 V654 609 AVG 5
o e e
Site : 03CH15-HY Site. 03CHI5-HY

Condition : PEAK_74 3m 9120D_02294_230630 HORIZONTAL Condition

PEAK_74 3m 9120D_02294_230630 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH12 2467MHz

3 Horizontal

Vertical

b
600 AVG 54 600 VG 54
o
]
T S T TS 5 TS T TS R S T 5 S 0
Site : 03CH15-HY ite. 03CHI5-HY
Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 91200_02294_230630 VERTICAL
14.47G
~14.5G
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b
p
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o
40.0] RS E R BB e e S e M | B e e e R
ey :

£ 03CHI5-HY
Condition

17.7G
~18G
Avg

: AV6_54 3m 9120D_02294_230630 HORTZONTAL

requoncy (I
£ 03CHI5-HY

Condition : AV6_54 3m 9120D_02294_230630 VERTICAL

TEL
FAX

: 886-3-327-0868
: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH13 2472MHz

3 Horizontal Vertical

Date: 20240120 (@Bu Date: 20240120
1300) 1300
1200) 1200
110 0.0]
1000) 1000
900) 90|
809 PERK 74, 809 PEAK 74
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600 A6 54 609 e
509 T e————— 500 AR Ao
B et (I o
400l 2000 e, .
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000 5000, 8000, 10000, 12000, 4000, 6000 18000 000 5000, 3000, 70000, 12000, 14000, 6000, 18000
Frequency (1Hz) Frequency (M)
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Condition +PEAK_74 3m 9120D_02294_230630 HORIZONTAL

Condition PEAK_74 3m 9120D_02294_230630 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH13 2472MHz

Horizontal

Vertical

17.7G
~18G
Avg

b
600 AVG 54 600 VG 54
o
]
T S T TS 5 TS T TS R S T 5 S 0
Site : 03CH15-HY ite. 03CHI5-HY
Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 91200_02294_230630 VERTICAL
14.47G
~14.5G
Avg.
b
p
609 AVG 54 600 VG54
o
B R e R e B e o SR
:03CH15-HY : 03CHI5-HY
Condition : AV6_54 3m 91200_02294_230630 HORIZONTAL Condition

: AV6_54 3m 9120D_02294_230630 VERTICAL

TEL:

FAX

886-3-327-0868
886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

4 Horizontal Fundamental

sod
1000 ) 1000
90.0| / 90.0|
60.0| T J \/\ 60.0/
sooferot el v 500 S SR A S S———
s
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL
Ao To0D000ks VW Sams Conke s W e REATo0000k s T 200 D00k Wty
Peak

700)
s00) 600 WE
500 v 500] J
400) Ty S S -
309 300
200 200)
100 100]
310 2320, 240, 2360, 2360, 2400, 2420, 24 000 300, 1500, 1700 1900 2100 2300 2600, Z700. 3000
Frequency (MHz) Frequency (MiHz)
site £ 03CHIS-HY site $03CHIBHY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition : AV6_54 3m 9120D_02294_230630 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

: RBW:1000.000KH2 VBW:0.010KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) @Buvim) Date: 2024.01.19 ) (@Bavim) Date: 2024.01-19
1300 1304)
1200 1200)
110.0| 10.0| 1
1000 Y 1000
900) / 904
s00) 804 v
700 700
600 M W 2y 600
500) - A 0.0 A S k"“'““"‘“ e
400 400
300 304
200 20|
100 104
510 220, Ty 350 7300 zi00. nm G0 00 900 ob 900 Zio0 200 2600 200, 300
Froquency (Wie) Froquency (MHa)
Site : 03CH15-HY Site. 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition PEAK_74 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2024.01.19 ) (@Bavim) Date: 2024.01-19
1300 1304
1200 1200)
1100 1100
1000 1004
900) 904
s00) 804
700 \ 70.0/
609 \ 600 AVG 54
50 504
. o ]
400, 40.0| e p— = e
300 304
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510 220 Ty E: 7300 700, PO G0 00 900 ob a0 Zi00  Z00 200 200, 0
Frequency (He) Frequency (MHa)
Site : 03CH15-HY Site. : 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition

* AV6_54 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH06 2437MHz - L

Horizontal

Fundamental

Avg.

+RBW:

:1000.000KHz VBW:0.010KHz SWT:Auto

) @uvim) Date: 20240111 A @Buvim) Dates2024.01.11
1300 1300
1200 1200
100 0] 1
1000 1000
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roquency (i) Froauency (iHz)
site £ 03CHIS-HY site 03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 91200_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) @uvim) Date: 20240111 ) @Buvim) Date: 20240111
1300 1200
1200 1200
1100 0]
1000 1000
900 909
300 504
700 709
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- -
o) LAt L e
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Condition : AVG_BE_54 3m 91200_02294_230630 HORTZONTAL Condition

© AV6_54 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH06 2437MHz - R

4 Horizontal Fundamental
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Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2024.01-11

0 s

300

200

109

a7 2430, 0. 2450 260, 2470 20 24, 2500
Frequency (1Hz)

Site +03CHI5-HY
Conditi

: AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH06 2437MHz - L

Vertical

Fundamental

Avg.

+RBW:

:1000.000KHz VBW:0.010KHz SWT:Auto

o N
by o
50.0) 1 d e e e e o]
.
Site :03CHI5-HY Site 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition PEAK_74 3m 9120D_02294_230630 VERTICAL
o Toabbom e sowseeatzons s s ts o0 b00k s et saamon e Ao
Peak
o
wo yas
60.0) f 60| W
q -
o N A PR B 10 it S A U | N S s
:03CHI5-HY : 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition

* AV6_54 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH06 2437MHz - R

4 Vertical Fundamental

Date: 2024.01-11

\ penc_gE 74
09 /

a7 2430, 0. 2450 260, 2470 0. 24, 2500
Froquency (1Hz)
Site +03CHIS-HY
Condition :PEAK_BE_74 3m 91200_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2024.01-11

a7 2430, 0. 2450 260, 2470 Zs0. 24, 2500
Frequency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Fundamental

1 (@BuVim)

Date: 2024.01-11

Avg.

2 v bat: 2020011
1304 1204
1204
o ;
100
s0d
PEAK BE 74 809 PEAK 74
70d
: s0d
BO0L bt MBI i A
109 100
300 304
204 204
10d 10d
T i 570 i 70 =1 oo T T Tamo 70 Bo g0 Too 30
Fraduoncy (Wia Freduoncy (e
Site : 03CH15-HY Site. 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL
 RBW:I000.000KHz VBW-3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 oBuvm bate: 20240111 2 B vate: 2020011
1304 1304
1204 1204
g 10
100.0 /\’\ 100.0|
90.0| \’\ 90.0f
800/ h 20.0|
N\
09 / \ 704
500 V== s00]
v
- ;
oo w1 T T
304 30d
204 204
10d 104
T T i 7370 i 70 =13 L R R T o
Froduoncy iz Hreauency (ike)
:03CH15-HY : 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CH11 2462MHz
4 Vertical Fundamental
1wog .
s
800 PEAK_BE_74 800 PEAK 74,
60.0] A 60.0]
50,01t W e 1 s00) ol e
s
Site : 03CH15-HY Site. 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition PEAK_74 3m 9120D_02294_230630 VERTICAL
RO TD00000K 2 VOW-S000 S04z SWT AL ROWTO00000Ks 1 oW 3000 000Kz SWT At
Peak
AVG_BE 54 600 VG 54
A0, e "
:03CH15-HY : 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition 1 AV6_54 3m 9120D_02294_230630 VERTICAL
RO 00ORS VOO0 12 SW T RBWHO0000DRE VOB W
Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CH12 2467MHz
4 Horizontal Fundamental

110.0f 10,0 T
1000 /'/v\\\ 100.0]
90.0| / \ 90.0|
700, / y 70.0/
w00l i \VAL\ o0l
s SO o O Y O -, s v
s

Site : 03CH15-HY Site. 03CHI5-HY

Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL

RO TD00000K 2 VOW-S000 000Kz SWTehuro ROWTO00000Ks 1 o300 000K = SWT-tuto
Peak

100.0| //V\\\‘ 100.0|

900 \’\ 00|

80.0| / A% 80.0|

soaf e e 50 it

Site :03CH15-HY Site. : 03CHI5-HY

Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL

ROWHOOC0ORS VOO0 12 SWTAcr RBWHO0000DRE VOB SWT e
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH12 2467MHz

Vertical

Fundamental

Avg.

vy oo 22411 P J——
w0 w0
= -
oo o ;
10 10
™\
90.0| \ 90.0|
w00 / \ e o T 209 v
00 \ 700
o ——
o
P I 500] R | osserbe demdigeriol
P aod I
09 500
9 200
100 100
ar i i 700 oo =0 L T/ - - e Y
F— Troaoncy iy
Site : 03CH15-HY Site. 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition PEAK_74 3m 9120D_02294_230630 VERTICAL
RBWI000.000KHz VBW-3000.000KHz SWTAuto RW:I000000KHz VBW3000.000KHz SWTAuto
iy p—— s P
w0 w0
) 10
o g .
10 — o
500 N s0d
7 N
80.0 \ 80.0|
700 \ nl
L \\ AR o0 S
500 A s00]
I 1 il —
00| ‘/\/\/‘/ T e S e A -
00 200
200 4
100 10d
ar T w70 i T =0 L S [T - o
F— roaoncy iy
Site :03CH15-HY Site. : 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition 1 AV6_54 3m 9120D_02294_230630 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

4 Horizontal

Fundamental

1 (@BuVim)

Avg.

:1000.000KHz VBW:0.010KHz SWT:Auto

bates 20240111 2 v bat: 2020011
1304 1204
1200 1204
ol o :
1009 TN 1000
a0 gl ANE s0d
w09 / N PeRCpE 74 s0q) peak 7a
700 y 700
60.0| 1 60.0f
kaW et il e e e e i
109 100
300 304
204 204
10d 10d
T T T T T T o T T T L N I R~ 3
Hroauenes (i) Freduoncy (e
Site : 03CH15-HY Site. 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL
 RBW:I000.000KHz VBW-3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
1 gBuvm bate: 20240111 2 B vate: 2020011
1304 1304
1204 1204
g 10
100 1004
o0 s0d
w0 s0d
70 70d
609 AVG_e 84| e AVG 54
ol s00
40.0| s \1;7 An.r)v_,v,_‘,_“‘%lﬁ’—"—‘—‘/M =
304 30d
204 204
10d 104
T T T T T T T T T o T T T 70 B 2 T o
Hroauenes (i) Hreauency (ike)
:03CH15-HY : 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL
:RBW:

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D34 of D131



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) @Bovim) oate: 20240111 - Date: 20200111
1300 1300
1200 1200
100 100 :
1000 H . 1004
200) e 00|
109 « 700
o / \"»M o o
saqfitimseaianldd . SO0} e ettt A ettt
109 104
209 204
200 20
100 ‘ 10
6 2T DML Z4s Zies. 2473 24TI S 25 20 4% ZA9T.2800 oo o0 10 oo 1o 7o B 2506 2700 3000
Froduency (i) Froauency (ka)
Site : 03CH15-HY Site. 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition PEAK_74 3m 9120D_02294_230630 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) oate: 20240111 J @Bavm) Date: 20240111
1300 1300
1200 1200
1100 o)
1000 o= 1004
900) - 900
500 \ 500
700 704
N
500 s0q]
LV [ L
0 — o
209 204
209 200
100 10
6 DT B 245 Zies 247 24TI S 3% 2460 243 ZA9T.2800 oo o0 10 oo 10 7o B 2506 2700 0
Hreduency i) Frequency (ko)
:03CH15-HY : 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition

* AV6_54 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR3N2325C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Peak

Avg.

Date: 20240120
1300
1200
1100
1000
s00)
oy kA
700
600 AVG_54)
509 e e
- = R
| P ———
0o
300
200
100
00 o w00 A0 TAm w000 fe060. 7000
Freaquency (Hr)
site £03CHIB-HY
Conditi

+PEAK_74 3m 9120D_02294_230630 HORIZONTAL

Date: 20240120

1300
1200
o)
1000
90
a0

700]
600]

AVG 54
09 PR ————— L 4
0.0 g “
300
200)
100]
000 5000. 5000, 10000, 12000, 14000, 6000 18
Frequency ()
Site 03CHI5HY
Condition PEAK_74 3m 9120D_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Vertical

17.7G
~18G
Avg

)
£ 03CHI5-HY
Condition : AV6_54 3m 9120D_02294_230630 HORTZONTAL

b
600 AVG 54 600 VG 54
o
]
T S T TS 5 TS T TS R S T 5 S 0
Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 91200_02294_230630 VERTICAL
14.47G
~14.5G
Avg.
b
p
609 AVG 54 600 VG54
o
B R e e e | 40. n\ﬁ——/’"’\\—'/‘w\\
ey

7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000
Frquency (MHz)

£ 03CHI5-HY
Condition : AV6_54 3m 9120D_02294_230630 VERTICAL

TEL:

FAX

886-3-327-0868
886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH06 2437MHz

4 Horizontal Vertical

Date: 2024.01.11 A a8 Date: 2024.01.11
1300 1300
1200 1200
1109 00
1000 1000
909 904
09 PEAK 74 80 PEAK 74
709 700
609 X e G
500 2 e 504 s
400 s 00,
309 304
200 200
109 100
000 000 000 10000, 2000, 14000 76000 18000 000 G000, 000 0000 42000 14000 6000 18000
Froquency (MHz) Froquency (MH2)
site +03CHI5HY Site 03CHIS-HY
Condition +PEAK_74 3m 9120D_02294_230630 HORIZONTAL Condition

PEAK_74 3m 9120D_02294_230630 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D38 of D131



swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH06 2437MHz

4 Horizontal Vertical

1 @Buvim) Date: 2024.01-11 ) (@BuVim) Date: 2024.01.11
1300) 1300
1200) 1200
110 04|
1000) 1000
900) 90|
s00) s00)
700 700)
600 VG (54 609 AVG[54
500 s00]
300 300]
209 200]
109 100
4470 14473, 14475, 4477, 14479, 14481, 14483 14485, 14457, 14489, 14491, 14493, 14495, 14497, 14500 14470 14475, 14475 14477, 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500
Frequency (1MHz) Frequency (M)
Site +03CHIS-HY Site 03CHI5-HY
Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 9120D_02294_230630 VERTICAL
~14.5G
A @Buvim) Date: 2024.01-11 ) (@Buvim) Date: 20240111
1300) 1300
1200) 1200
100) 00|
1000) 1000
900) 90|
s00) s00)
700) 700]
600) AVG[54 609] AVG |54
500 s00]
PPy SR = eSS s e e Py SR R @ TN =
300 300]
200 200)
109 100
7700 17730, 17750. 17770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930 17950, 17970, 18000 7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (1Hz) Frquency (MHz)
£ 03CHI5-HY Site +03CHI5-HY
Condition : AV6_54 3m 9120D_02294_230630 HORTZONTAL

Condition : AV6_54 3m 9120D_02294_230630 VERTICAL

17.7G
~18G
Avg

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

4 Horizontal Vertical

-

209 PEAK 74 809 PEAK 74
609 V6 5] 609 AVG 5
R ————— ——— =
Site : 03CH15-HY Site. 03CHI5-HY

Condition :PEAK_74 3m 9120D_02294_230630 HORIZONTAL Condition

PEAK_74 3m 9120D_02294_230630 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Vertical

17.7G
~18G
Avg

1 (dBuvim) Date: 2024.01.20 A (9Buvim) Date: 2024.01.20
1309 1300)
1209 1200)
1100 100
1009 1000|
90 909
809 809
709 709
609 V6 54 609 A 54}
500 500
B e e .
309 309
200 200
100 100
4470 14473, 14475, 144T7. 14479, 144B1, 14403, 14485, 14457, 1448, 14491, 14433, 14495, 14497, 14500 14ATO 1443, 14AT5. 14ATT. 14470, 14481, 14483, 14405, TAADT. 14489, 14491, 14493, 14495, 14497, 14500
Frequency (MHz) Frequency (M)
site +03CHI5-HY 03CHI5-HY
Condition + AV6_54 3m 91200_02294_230630 HORTZONTAL Condition AV6_54 3m 9120D_02294_230630 VERTICAL
~14.5G
A (dBuvim) Date: 20240120 A (dBuvim) Date: 20240120
1309 1300]
1209 1200)
1109 0,
1000 1000]
904 900
809 80
709 700
609 V6 54| 609 G 54}
500 500
O S R B S O B e S S B = — Y SN N
309 309
209 209
100 100
7700 17730, 17750, 17770, 17750, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000 7700 17730, 1750, 17770, 17790, 17810, 17830. 17850, 17670, 17690, 17910, 17930, 17950, 17970, 18000
Frequency (MHz) Frequency (MHz)
+03CHI5-HY $03CHI5-HY
Condition + AV6_54 3m 91200_02294_230630 HORTZONTAL

Condition : AV6_54 3m 9120D_02294_230630 VERTICAL

TEL:

FAX

886-3-327-0868
886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH12 2467MHz

4 Horizontal Vertical

py

209 PEAK 74 809 PEAK 74
609 V6 5] 609 AVG 5
== e e e —
b b

Site : 03CH15-HY Site. 03CHI5-HY

Condition : PEAK_74 3m 9120D_02294_230630 HORIZONTAL C

ondition PEAK_74 3m 9120D_02294_230630 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH12 2467MHz

Horizontal

Vertical

17.7G
~18G
Avg

Condition

£ 03CHI5-HY
: AV6_54 3m 9120D_02294_230630 HORTZONTAL

b
600 AVG 54 600 VG 54
o
]
T S T TS 5 TS T TS R S T 5 S 0
Site : 03CH15-HY Site. 03CHI5-HY
Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 91200_02294_230630 VERTICAL
14.47G
~14.5G
Avg.
b
p
609 AVG 600 VG54
o
B B e e S I o B T e e e e
T T T i T e R T T R
ey

17870, 17890, 17910, 17930, 17950, 17970, 18000
requoncy (MHz)
£ 03CHI5-HY

Condition : AV6_54 3m 9120D_02294_230630 VERTICAL

TEL:

FAX

886-3-327-0868
886-3-327-0855

Page Number

: D43 of D131



swanranas. FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH13 2472MHz

Horizontal

Vertical

Peak
Avg.

Date: 20240120

PERK 74,

pE)
e RS e ——————

5000, 8000, 10000, 12000, 4000, 6000 18000
Frequency (1Hz)

+03CHIS-HY

+PEAK_74 3m 9120D_02294_230630 HORIZONTAL

Date: 20240120

PEAK 74

4000

e P e e |

5000, 3000, 70000, 12000, 14000,
Frequency (M)
03CHI5-HY
PEAK_74 3m 9120D_02294_230630 VERTICAL

6000, 18000

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH13 2472MHz

4 Horizontal

Vertical

1 @Buvim)

Date: 2024.01.20

VG (54

4470 14473, 14475, 14477, 14479, 14481 14483,
Frequency (1MHz)

Site +03CHI5-
Condition

14.47G
~14.5G
Avg.

4485, 14487, 14489, 14491, 14493, 14495, 14497, 14500

15-HY
: AV6_54 3m 9120D_02294_230630 HORIZONTAL

) (@BuVim) Date: 20240120

1300
1200
o)
1000
904
w0
700

609 AVG[54

s00]

300]
200]
100

14470 14475, 14475 14477, 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500
Frequency (M)
03CHI5-HY
Condition AV6_54 3m 9120D_02294_230630 VERTICAL

A @Buvim)

Date: 20240120

17.7G
~18G
Avg

300
200
109
7700 17730, 17750. 17770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930 17950, 17970, 18000
Frequency (1Hz)
£ 03CHI5-HY
Condition

: AV6_54 3m 9120D_02294_230630 HORTZONTAL

) (@Buvim) Date: 20240120

1300
1200
o
1000
904
w0
700

609] AVG |54

s00]
e e e e e
300]
200)
100

7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17670, 17890, 17910, 17930, 17950, 17970, 18000
Frquency (MHz)

£ 03CHI5-HY
Condition : AV6_54 3m 9120D_02294_230630 VERTICAL

TEL
FAX

: 886-3-327-0868
: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

3+4 Horizontal

Fundamental
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Site :03CHI5-HY Site. 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
s oot 20240149 o0 oo 0240149
100 w00
100 1200
109 o) .
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Site :03CH15-HY Site. 03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 9120D_02294_230630 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
700 700 H
.

600 T \

D N O U S SN BRI PAOPO YL | S PSR

Site :03CH15-HY Site. 03CH15-HY

Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition PEAK_74 3m 9120D_02294_230630 VERTICAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
e
/
00 7~ o AVG 54
Y .
40.0| e = s s
Site 2 03CH15-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition AV6_54 3m 9120D_02294_230630 VERTICAL
RBWOGO0006 2 WO IO STt ROWAOO0IDRHE VWO OKS S SWTAte

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
100 /\fv\/\ 10.|
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50.0) 00 AR I
Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORTZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1000 AR
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L
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s00) 1 s0q T
P T N
Site 2 03CH15-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 9120D_02294_230630 HORIZONTAL
RO DRS A VMO0 SuTT e roROOR0 B OsR s S

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO02 2417MHz

3+4

Vertical

Fundamental

Avg.
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st
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Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition PEAK_74 3m 9120D_02294_230630 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1000 ATATs 1000
vy
\
600
w00
wnl—// 40.0|
109
Hroasency (4 ey s
Site 2 03CH15-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition AV6_54 3m 9120D_02294_230630 VERTICAL
L RBWEIO0D 000Kz VB0 010Kz SWT-Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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700 700 l
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s00 O R VRO WPV NP B B R VRSSOV
Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORTZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Site 2 03CH15-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 9120D_02294_230630 HORIZONTAL
- RBWOGO0006 2 WO IO SWTAte ROWAOOD0IDRHE VEWODOKS S SWTte
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swanranas. FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CH06 2437MHz - R
3+4 Horizontal Fundamental
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: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH06 2437MHz - L
3+4 Vertical

Fundamental
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Condition :PEAK_BE_74 3m 91200_02294_230630 VERTICAL Condition PEAK_74 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 2024.01.20 evel @BuVim) Date: 2024.01.20
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Condition + AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition AV6_54 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH06 2437MHz - R

3+4 Vertical Fundamental

Date: 2024-01.20
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Condition : AVG_BE_54 3m 9120D_02294_230630 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH10 2457MHz

3+4

Horizontal

Fundamental

1 @BV

) Date: 2024.05.02

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
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Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition
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FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH10 2457MHz

3+4

Vertical

Fundamental

s aBovim) Date: 20240502
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Condition :PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition PEAK_74 3m 9120D_02294_230630 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition AV6_54 3m 9120D_02294_230630 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

3+4

Horizontal

Fundamental
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Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition

AV6_54 3m 9120D_02294_230630 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

3+4

Vertical

Fundamental

Avg.
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Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition < PEAK_74 3m 9120D_02294_230630 VERTICAL
o To00000R VoW e ks WAt o To00coam oS00 0008 ts Wt Ak
oo R et R
g o
g o
oo wod
wod

0o/ S : 700
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Condition + AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

AV6_54 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D57 of D131



swanranas. FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH12 2467MHz

3+4

Horizontal Fundamental

Avg.
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Condition : PEAK_BE_74 3m 9120D_02294_230630 HORTZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Site :03CHIS-HY Site 03CHI5HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORTZONTAL Condition AV6_54 3m 9120D_02294_230630 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition PEAK_74 3m 9120D_02294_230630 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition AV6_54 3m 9120D_02294_230630 VERTICAL
RBWOGO0006 2 WO IO STt ROWAOO0IDRHE VWO OKS S SWTAte
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH13 2472MHz

3+4

Horizontal

Fundamental

1 (@Buvim) Date: 2024.01.11
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Condition : PEAK_BE_74 3m 9120D_02294_230630 HORTZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim) Date: 2024.01.11 eve @Buvim) Date: 20240111
1300 1300
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Condition + AV6_BE_54 3m 91200_02294_230630 HORIZONTAL Condition

AV6_54 3m 9120D_02294_230630 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH13 2472MHz

3+4

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition PEAK_74 3m 9120D_02294_230630 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

AV6_54 3m 9120D_02294_230630 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

2.4GHz 2400~2483.5MHz

WIFI 802.11be EHT20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CHO1 2412MHz

3+4

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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s0d
1w0q v
s
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40.0) e e S R S
s
Site :03CHI5-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition

AV6_54 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition PEAK_74 3m 9120D_02294_230630 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Site 2 03CH15-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition AV6_54 3m 9120D_02294_230630 VERTICAL
RSO DRS A VMO0 SulT e R OR0 B OsR s SwTe
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CH02 2417MHz

3+4

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1100 APV 100

g |

800) t W 809 t PR
700 s 00| t

wd

o Y R O PO OO 1 Lot
Site 1 03CHI5-HY Site 03CH15-HY

Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak

. A

A \

509 | 80,

600 609 AVG 54
50.0f 50,0/ 1

B0.0] K' e

Site :03CHI5-HY Site 03CHIS-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition

AV6_54 3m 9120D_02294_230630 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CH02 2417MHz

3+4

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

AV6_54 3m 9120D_02294_230630 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition PEAK_74 3m 9120D_02294_230630 VERTICAL
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) aBovim) Date: 20240502 eve @Buvim) Date: 20240502
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Site 2 03CH15-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CH06 2437MHz - L

3+4

Horizontal

Fundamental

1 (@Buvim)

Date: 2024-01.20

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Dat: 20240120 el anuvm) oate: 20240120
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Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition

AV6_54 3m 9120D_02294_230630 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11be EHT20 Full CH06 2437MHz - R

3+4 Horizontal Fundamental
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800 W\M
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Condition +PEAK_BE_74 3m 9120>_02294_230630 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1109 .
AN
%00 {
) o,
ool N
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.
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Condition : AVG_BE_54 3m 9120D_02294_230630 HORIZONTAL
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Avg. Left blank
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swanranas. FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CH06 2437MHz - L

3+4

Vertical

Fundamental

Peak
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e
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Condition AV6_54 3m 9120D_02294_230630 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11be EHT20 Full CH06 2437MHz - R

3+4 Vertical Fundamental

Date: 2024-01.20
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Condition : AVG_BE_54 3m 9120D_02294_230630 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank
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swanranas. FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CH10 2457MHz

3+4

Horizontal

Fundamental

Peak
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Condition AV6_54 3m 9120D_02294_230630 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CH10 2457MHz

3+4

Vertical

Fundamental

1 (@Buvim)

Date: 2024-05.02
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el (9BuVim) Date: 20240502
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Condition :PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition PEAK_74 3m 9120D_02294_230630 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition : AVG_BE_54 3m 9120D_02294_230630 VERTICAL Condition AV6_54 3m 9120D_02294_230630 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CH11 2462MHz

3+4

Horizontal

Fundamental

A (@BuVim)

Date: 20240119
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Condition + PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition +PEAK_74 3m 91200_02294_230630 HORTZONTAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2024.01.19 o Date: 2024.01.19
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1200 1200
100 0|
1000 - - 1000
aAA' AR
o) ("\, % VAN a0
500 /’ 40
700 7 C : 709
800 \"\r\J\f AVG_BE 54| 00 AV 54
s00) . 509 ]
J 1
400 . oY
200 209
200 200
100 100
T R T 70 B0 EZ 750 700 G0 W00 00 oo 00 70 B0 700 7700 3
requency (HHr) Frequency (WHa)
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Condition : AVG_BE_54 3m 9120D_02294_230630 HORTZONTAL Condition

AV6_54 3m 9120D_02294_230630 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CH11 2462MHz

3+4

Vertical

Fundamental

A (@BuVim)

Date: 20240119

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Condition +PEAK_BE_74 3m 91200_02294_230630 VERTICAL Condition +PEAK_74 3m 9120D_02294_230630 VERTICAL
| REWH000.000KHz VBW-3000.000KHz SWT:Auto | REWH1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition AV6_54 3m 9120D_02294_230630 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORTZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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REWI000000KHz VBW00I0KH2 SWT-Auto REWI000000KH2 VBW.00IOKH: SW T Aute
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CH12 2467MHz

3+4

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition PEAK_74 3m 9120D_02294_230630 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1000
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easency ) ey s
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Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition

AV6_54 3m 9120D_02294_230630 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CH13 2472MHz

3+4
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 RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

2.4GHz 2400~2483.5MHz

WIFI 802.11be EHT20 Partial 26 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Partial 26/0 CH01 2412MHz

3+4
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Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.680KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.680KHz SWT:Auto
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swanranas. FCC RADIO TEST REPORT Report No. : FR3N2325C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition PEAK_74 3m 9120D_02294_230630 VERTICAL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2325C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Partial 26/8 CH11 2462MHz
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